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Plot 7-1360. Radiated Spurious Emissions above 1GHz Antenna 1b (802.11ax — Ch. 97)
Mode: 802.11ax
Data Rate: MCSO0
Distance of Measurements: 3 Meters
Operating Frequency: 6435MHz
Channel: 97
Frequency Detector Ant. Pol. | Antenna T:Zrir:rtlilt)rl]e Arlael\)//;er AFCL Stlr:;l;th Limit Margin
[MHz] [H/V] | Height [cm] (degree] | [dBm] [dB/m] [dBuV/m] [dBuV/m] | [dB]
12870.00 Peak \ - - -74.20 21.63 54.43 88.23 -33.80
12870.00 | Average \% - - -85.77 21.63 42.86 68.23 -25.37

Table 7-192. Radiated Spurious Emission Measurements Antenna 1b

FCC ID: BCGA2903 MEASUREMENT REPORT Approved by:
IC: 579C-A2903 @ element (CERTIFICATION) Technical Manager
Test Report S/N: Test Dates: EUT Type:
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Plot 7-1361. Radiated Spurious Emissions above 1GHz Antenna 1b (802.11ax — Ch. 105, MCSO0)
Mode: 802.11ax
Data Rate: MCSO0
Distance of Measurements: 3 Meters
Operating Frequency: 6475MHz
Channel: 105
Frequency Detector Ant. Pol. | Antenna T:Zrir:rtlilt)rl]e Arlael\)//;er AFCL Stlr:;l;th Limit Margin
[MHz] [H/V] | Height [cm] (degree] | [dBm] [dB/m] [dBuV/m] [dBuV/m] | [dB]
12950.00 Peak \ - - -74.16 21.76 54.59 88.23 -33.64
12950.00 | Average \% - - -85.65 21.76 43.11 68.23 -25.12

Table 7-193. Radiated Spurious Emission Measurements Antenna 1b

FCC ID: BCGA2903
IC: 579C-A2903

@ clement

MEASUREMENT REPORT
(CERTIFICATION)

Approved by:
Technical Manager

Test Report S/N:
1C2311270064-26-R1.BCG

Test Dates:
11/28/2023 - 04/04/2024

EUT Type:
Tablet Device
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Plot 7-1362. Radiated Spurious Emissions above 1GHz Antenna 1b (802.11ax — Ch. 113)
Mode: 802.11ax
Data Rate: MCSO0
Distance of Measurements: 3 Meters
Operating Frequency: 6515MHz
Channel: 113
Frequency Detector Ant. Pol. | Antenna T:Zrir:rtlilt)rl]e Arlael\)//;er AFCL Stlr:;l;th Limit Margin
[MHz] [H/V] | Height [cm] (degree] | [dBm] [dB/m] [dBuV/m] [dBuV/m] | [dB]
13030.00 Peak H - - -74.00 22.00 55.00 88.23 -33.23
13030.00 | Average H - - -85.71 22.00 43.29 68.23 -24.94

Table 7-194. Radiated Spurious Emission Measurements Antenna 1b

FCC ID: BCGA2903
IC: 579C-A2903

@ clement

MEASUREMENT REPORT
(CERTIFICATION)

Approved by:
Technical Manager

Test Report S/N:
1C2311270064-26-R1.BCG

Test Dates:
11/28/2023 - 04/04/2024

EUT Type:
Tablet Device
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Plot 7-1363. Radiated Spurious Emissions above 1GHz Antenna 1b (802.11ax — Ch. 117)
Mode: 802.11ax
Data Rate: MCSO0
Distance of Measurements: 3 Meters
Operating Frequency: 6535MHz
Channel: 117
Frequency Detector Ant. Pol. | Antenna T:Zrir:rtlilt)rl]e Arlael\)//;er AFCL Stlr:;l;th Limit Margin
[MHz] [H/V] | Height [cm] (degree] | [dBm] [dB/m] [dBuV/m] [dBuV/m] | [dB]
13070.00 Peak \Y - - -73.96 21.94 54.97 88.23 -33.26
13070.00 | Average \Y - - -85.85 21.94 43.09 68.23 -25.14

Table 7-195. Radiated Spurious Emission Measurements Antenna 1b

FCC ID: BCGA2903
IC: 579C-A2903

@ clement

MEASUREMENT REPORT
(CERTIFICATION)

Approved by:
Technical Manager

Test Report S/N:
1C2311270064-26-R1.BCG

Test Dates:
11/28/2023 - 04/04/2024

EUT Type:
Tablet Device
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Plot 7-1364. Radiated Spurious Emissions above 1GHz Antenna 1b (802.11ax — Ch. 149, MCSO0)
Mode: 802.11ax
Data Rate: MCSO0
Distance of Measurements: 3 Meters
Operating Frequency: 6695MHz
Channel: 149
Frequency Detector Ant. Pol. | Antenna T:Zrir:rtlilt)rl]e Arlael\)//;er AFCL Stlr:;l;th Limit Margin
[MHz] [H/V] | Height [cm] (degree] | [dBm] [dB/m] [dBuV/m] [dBuV/m] | [dB]
*| 13390.00 Peak \Y - - -74.96 21.74 53.79 73.98 -20.19
*| 13390.00 | Average \Y - - -86.31 21.74 42.43 53.98 -11.55

Table 7-196. Radiated Spurious Emission Measurements Antenna 1b

FCC ID: BCGA2903
IC: 579C-A2903

@ clement

MEASUREMENT REPORT
(CERTIFICATION)

Approved by:
Technical Manager

Test Report S/N:
1C2311270064-26-R1.BCG

Test Dates:
11/28/2023 - 04/04/2024

EUT Type:
Tablet Device
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Plot 7-1365. Radiated Spurious Emissions above 1GHz Antenna 1b (802.11ax — Ch. 185)
Mode: 802.11ax
Data Rate: MCSO0
Distance of Measurements: 3 Meters
Operating Frequency: 6875MHz
Channel: 185
Frequency Detector Ant. Pol. | Antenna T:Zrir:rtlilt)rl]e Arlael\)//;er AFCL Stlr:;l;th Limit Margin
[MHz] [H/V] | Height [cm] (degree] | [dBm] [dB/m] [dBuV/m] [dBuV/m] | [dB]
13750.00 Peak \Y - - -72.14 21.59 56.45 88.23 -31.78
13750.00 | Average \Y - - -85.93 21.59 42.66 68.23 -25.57

Table 7-197. Radiated Spurious Emission Measurements Antenna 1b

FCC ID: BCGA2903
IC: 579C-A2903

@ clement

MEASUREMENT REPORT
(CERTIFICATION)

Approved by:
Technical Manager

Test Report S/N:
1C2311270064-26-R1.BCG

Test Dates:
11/28/2023 - 04/04/2024

EUT Type:
Tablet Device
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Plot 7-1366. Radiated Spurious Emissions above 1GHz Antenna 1b (802.11ax — Ch. 189)
Mode: 802.11ax
Data Rate: MCSO0
Distance of Measurements: 3 Meters
Operating Frequency: 6895MHz
Channel: 189
Frequency Detector Ant. Pol. | Antenna T:Zrir:rtlilt)rl]e Arlael\)//;er AFCL Stlr:;l;th Limit Margin
[MHz] [H/V] | Height [cm] (degree] | [dBm] [dB/m] [dBuV/m] [dBuV/m] | [dB]
13790.00 Peak \Y - - -74.94 21.69 53.75 88.23 -34.48
13790.00 | Average \Y - - -86.92 21.69 41.77 68.23 -26.46

Table 7-198. Radiated Spurious Emission Measurements Antenna 1b

FCC ID: BCGA2903
IC: 579C-A2903

@ clement

MEASUREMENT REPORT
(CERTIFICATION)

Approved by:
Technical Manager

Test Report S/N:

1C2311270064-26-R1.BCG

Test Dates:
11/28/2023 - 04/04/2024

EUT Type:
Tablet Device
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Plot 7-1367. Radiated Spurious Emissions above 1GHz Antenna 1b (802.11ax — Ch. 209, MCSO0)
Mode: 802.11ax
Data Rate: MCSO0
Distance of Measurements: 3 Meters
Operating Frequency: 6995MHz
Channel: 209
Frequency Detector Ant. Pol. | Antenna T:Zrir:rtlilt)rl]e Arlael\)//;er AFCL Stlr:;l;th Limit Margin
[MHz] [H/V] | Height [cm] (degree] | [dBm] [dB/m] [dBuV/m] [dBuV/m] | [dB]
13990.00 Peak \ - - -74.44 21.71 54.27 88.23 -33.96
13990.00 | Average \% - - -85.51 21.71 43.20 68.23 -25.03

Table 7-199. Radiated Spurious Emission Measurements Antenna 1b

FCC ID: BCGA2903
IC: 579C-A2903

@ clement

MEASUREMENT REPORT
(CERTIFICATION)

Approved by:
Technical Manager

Test Report S/N:
1C2311270064-26-R1.BCG

Test Dates:
11/28/2023 - 04/04/2024

EUT Type:
Tablet Device

Page 401 of 523

V 10.50.40 12/15/2021

Unless otherwise specified, no part of this report may be reproduced or utilized in any part, form or by any means, electronic or mechanical, including photocopying and microfilm, without
permission in writing from Element Materials Technology. If you have any questions about this or have an enquiry about obtaining additional rights to this report or assembly of contents
thereof, please contact ct.info@element.com.




@ clement

Trace: MAXH RBW: 1 MHz
Detector: PK VBW: 3 MHz
Horizonta SWT: 36.0ms
120 A
E
2 100 4
g
s
@ 80
v
]
3 601
40 A
1 2 3 4 5 6 7 8 9 10 11 12 13 14 15 16 17 18
Frequency (GHz)
Plot 7-1368. Radiated Spurious Emissions above 1GHz Antenna 1b (802.11ax — Ch. 233)
Mode: 802.11ax
Data Rate: MCSO0
Distance of Measurements: 3 Meters
Operating Frequency: 7115MHz
Channel: 233
Frequency Detector Ant. Pol. | Antenna T:Zrir:rtlilt)rl]e Arlael\)//;er AFCL Stlr:;l;th Limit Margin
[MHz] [H/V] | Height [cm] (degree] | [dBm] [dB/m] [dBuV/m] [dBuV/m] | [dB]
14230.00 Peak \Y - - -74.53 22.49 54.96 88.23 -33.27
14230.00 | Average \Y - - -86.23 22.49 43.26 68.23 -24.97

Table 7-200. Radiated Spurious Emission Measurements Antenna 1b

FCC ID: BCGA2903
IC: 579C-A2903

@ clement

MEASUREMENT REPORT
(CERTIFICATION)

Approved by:
Technical Manager

Test Report S/N:
1C2311270064-26-R1.BCG

Test Dates:
11/28/2023 - 04/04/2024

EUT Type:
Tablet Device
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7.7.4  SDM Primary Radiated Spurious Emission
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Plot 7-1369. Radiated Spurious Emissions above 1GHz SDM Primary (802.11ax — Ch. 1)
Mode: 802.11ax
Data Rate: MCSO0
Distance of Measurements: 3 Meters
Operating Frequency: 5955MHz
Channel: 1
Frequency Detector Ant. Pol. | Antenna T:zri?rgi?r!e Arll_ael\)//;er AFCL Stlr::;I;th Limit Margin
[MHZz] [H/V] | Height [cm] [degree] [dBm] [dB/m] [dByV/m] [dBuV/m] [dB]
*|1 11910.00 Peak \% - - -74.38 15.67 48.29 73.98 -25.69
*111910.00 | Average \% - - -85.43 15.67 37.24 53.98 -16.74
*| 17865.00 Peak \% - - -74.38 22.53 55.15 73.98 -18.83
*1 17865.00 | Average \% - - -86.30 22.53 43.24 53.98 -10.74

Table 7-201. Radiated Spurious Emission Measurements SDM Primary

FCC ID: BCGA2903 MEASUREMENT REPORT Approved by:
IC: 579C-A2903 @ element (CERTIFICATION) Technical Manager
Test Report S/N: Test Dates: EUT Type:

) Page 403 of 523
1C2311270064-26-R1.BCG 11/28/2023 - 04/04/2024 | Tablet Device

V 10.50.40 12/15/2021

Unless otherwise specified, no part of this report may be reproduced or utilized in any part, form or by any means, electronic or mechanical, including photocopying and microfilm, without
permission in writing from Element Materials Technology. If you have any questions about this or have an enquiry about obtaining additional rights to this report or assembly of contents
thereof, please contact ct.info@element.com.




@ clement

Frequency (GHz)

Trace: MAXH RBW: 1 MHz
Detector: PK VBW: 3 MHz
Horizonta SWT: 36.0ms
120 A
]
E
2 100 4
[a]
Z
=
2 80+
I
in
© i
T 60
[V
40 A
1 2 3 4 5 6 7 8 9 10 11 12 14 15 16 17 18

Plot 7-1370. Radiated Spurious Emissions above 1GHz SDM Primary (802.11ax — Ch. 45, MCSO0)

Mode: 802.11ax
Data Rate: MCSO0
Distance of Measurements: 3 Meters
Operating Frequency: 6175MHz
Channel: 45
Frequency Detector Ant. Pol. | Antenna T:Zrirr]rgi?:]e Arll_ael\}//;er AFCL Stll':(laiISth Limit Margin
[MHZz] [H/V] | Height [cm] [degree] [dBm] [dB/m] [dBpV/m] [dBuV/m] [dB]
*|1 12350.00 Peak \% - - -74.52 20.73 53.22 73.98 -20.76
*1 12350.00 | Average \% - - -86.17 20.73 41.56 53.98 -12.42

Table 7-202. Radiated Spurious Emission Measurements SDM Primary

FCC ID: BCGA2903
IC: 579C-A2903

@ clement

MEASUREMENT REPORT
(CERTIFICATION)

Approved by:
Technical Manager

Test Report S/N:

1C2311270064-26-R1.BCG

Test Dates:
11/28/2023 - 04/04/2024

EUT Type:
Tablet Device
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Plot 7-1371. Radiated Spurious Emissions above 1GHz SDM Primary (802.11ax — Ch. 93)
Mode: 802.11ax
Data Rate: MCSO0
Distance of Measurements: 3 Meters
Operating Frequency: 6415MHz
Channel: 93
Frequency Detector Ant. Pol. | Antenna T:Zrir:rtlilt)rl]e Arlael\)//;er AFCL Stlr:;l;th Limit Margin
[MHz] [H/V] | Height [cm] (degree] | [dBm] [dB/m] [dBuV/m] [dBuV/m] | [dB]
12830.00 Peak H - - -74.74 22.28 54.53 88.23 -33.70
12830.00 | Average H - - -86.05 22.28 43.23 68.23 -25.00

Table 7-203. Radiated Spurious Emission Measurements SDM Primary

FCC ID: BCGA2903
IC: 579C-A2903

@ clement

MEASUREMENT REPORT
(CERTIFICATION)

Approved by:
Technical Manager

Test Report S/N:
1C2311270064-26-R1.BCG

Test Dates:
11/28/2023 - 04/04/2024

EUT Type:
Tablet Device
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Plot 7-1372. Radiated Spurious Emissions above 1GHz SDM Primary (802.11ax — Ch. 97)
Mode: 802.11ax
Data Rate: MCSO0
Distance of Measurements: 3 Meters
Operating Frequency: 6435MHz
Channel: 97
Frequency Detector Ant. Pol. | Antenna T:;ir::li?:]e Arlael\)//;er AFCL Stlr:éilgth Limit Margin
[MHz] [H/V] | Height [cm] e [dBm] [dB/m] [dBuV/m] [dBuV/m] [dB]
12870.00 Peak H - - -74.28 21.63 54.35 88.23 -33.88
12870.00 | Average H - - -85.72 21.63 42.91 68.23 -25.32

Table 7-204. Radiated Spurious Emission Measurements SDM Primary

FCC ID: BCGA2903
IC: 579C-A2903

@ clement

MEASUREMENT REPORT
(CERTIFICATION)

Approved by:
Technical Manager

Test Report S/N:

1C2311270064-26-R1.BCG

Test Dates:
11/28/2023 - 04/04/2024

EUT Type:
Tablet Device
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Plot 7-1373. Radiated Spurious Emissions above 1GHz SDM Primary (802.11ax — Ch. 105, MCSO0)
Mode: 802.11ax
Data Rate: MCSO0
Distance of Measurements: 3 Meters
Operating Frequency: 6475MHz
Channel: 105
Frequency Detector Ant. Pol. | Antenna T:Zrir:rtlilt)rl]e Arlael\)//;er AFCL Stlr:;l;th Limit Margin
[MHz] [H/V] | Height [cm] (degree] | [dBm] [dB/m] [dBuV/m] [dBuV/m] | [dB]
12950.00 Peak H - - -74.30 21.76 54.46 88.23 -33.77
12950.00 | Average H - - -85.53 21.76 43.23 68.23 -25.00

Table 7-205. Radiated Spurious Emission Measurements SDM Primary

FCC ID: BCGA2903

MEASUREMENT REPORT

Approved by:

@ clement

IC: 579C-A2903

(CERTIFICATION)

Technical Manager

Test Dates:
11/28/2023 - 04/04/2024

Test Report S/N:
1C2311270064-26-R1.BCG

EUT Type:
Tablet Device
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Plot 7-1374. Radiated Spurious Emissions above 1GHz SDM Primary (802.11ax — Ch. 113)
Mode: 802.11ax
Data Rate: MCSO0
Distance of Measurements: 3 Meters
Operating Frequency: 6515MHz
Channel: 113
Frequency Detector Ant. Pol. | Antenna T:;ir::li?:]e Arlael\)//;er AFCL Stlr:éilgth Limit Margin
[MHz] [H/V] | Height [cm] e [dBm] [dB/m] [dBuV/m] [dBuV/m] [dB]
13030.00 Peak \ - - -74.01 22.00 54.99 88.23 -33.24
13030.00 | Average \% - - -85.42 22.00 43.58 68.23 -24.65

Table 7-206. Radiated Spurious Emission Measurements SDM Primary

FCC ID: BCGA2903
IC: 579C-A2903

@ clement

MEASUREMENT REPORT
(CERTIFICATION)

Approved by:
Technical Manager

Test Report S/N:

1C2311270064-26-R1.BCG

Test Dates:
11/28/2023 - 04/04/2024

EUT Type:
Tablet Device
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Plot 7-1375. Radiated Spurious Emissions above 1GHz SDM Primary (802.11ax — Ch. 117)
Mode: 802.11ax
Data Rate: MCSO0
Distance of Measurements: 3 Meters
Operating Frequency: 6535MHz
Channel: 117
Frequency Detector Ant. Pol. | Antenna T:;ir::li?:]e Arlael\)//;er AFCL Stlr:éilgth Limit Margin
[MHz] [H/V] | Height [cm] (degree] ([dBm] [dB/m] [dBuV/m] [dBuV/m] | [dB]
13070.00 Peak \ - - -73.61 21.94 55.32 88.23 -32.91
13070.00 | Average \% - - -85.50 21.94 43.44 68.23 -24.79

Table 7-207. Radiated Spurious Emission Measurements SDM Primary

FCC ID: BCGA2903
IC: 579C-A2903

@ clement

MEASUREMENT REPORT
(CERTIFICATION)

Approved by:
Technical Manager

Test Report S/N:

1C2311270064-26-R1.BCG

Test Dates:
11/28/2023 - 04/04/2024

EUT Type:
Tablet Device
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Plot 7-1376. Radiated Spurious Emissions above 1GHz SDM Primary (802.11ax — Ch. 149, MCSO0)

Mode: 802.11ax
Data Rate: MCSO0
Distance of Measurements: 3 Meters
Operating Frequency: 6695MHz
Channel: 149
Frequency Detector Ant. Pol. | Antenna T:Zrir:rtlilt)rl]e Arlael\)//;er AFCL Stlr:;l;th Limit Margin
[MHz] [H/V] | Height [cm] (degree] (@B [dB/m] [dBuV/m] [dBuV/m] | [dB]
*| 13390.00 Peak \% - - -74.15 21.74 54.59 73.98 -19.39
*| 13390.00 | Average \% - - -85.93 21.74 42.81 53.98 -11.17

Table 7-208. Radiated Spurious Emission Measurements SDM Primary

FCC ID: BCGA2903

MEASUREMENT REPORT

Approved by:

@ clement

IC: 579C-A2903

(CERTIFICATION)

Technical Manager

Test Dates:
11/28/2023 - 04/04/2024

Test Report S/N:
1C2311270064-26-R1.BCG

EUT Type:
Tablet Device
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Plot 7-1377. Radiated Spurious Emissions above 1GHz SDM Primary (802.11ax — Ch. 185)
Trace: MAXH RBW: 1 MHz
Detector: PK VBW: 3 MHz
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Plot 7-1378. Radiated Spurious Emissions 18-40GHz SDM Primary (802.11ax — Ch. 185)
Mode: 802.11ax
Data Rate: MCSO0
Distance of Measurements: 3 Meters
Operating Frequency: 6875MHz
Channel: 185
Frequency Ant. Pol. | Antenna Tur.ntable Analyzer AFCL Field Limit Margin
[MHZ] Detector [HV] | Height [cm] Azimuth Level [dB/m] Strength [dBpV/m] [dB]
9 [degree] | [dBm] [dBuV/m] M
13750.00 Peak H - - -73.45 21.59 55.14 88.23 -33.09
13750.00 | Average H - - -84.55 21.59 44.04 68.23 -24.19

Table 7-209. Radiated Spurious Emission Measurements SDM Primary

FCC ID: BCGA2903 MEASUREMENT REPORT Approved by:
IC: 579C-A2903 @ element (CERTIFICATION) Technical Manager
Test Report S/N: Test Dates: EUT Type:
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Plot 7-1379. Radiated Spurious Emissions above 1GHz SDM Primary (802.11ax — Ch. 189)
Trace: MAXH RBW: 1 MHz
Detector: PK VBW: 3 MHz
80 Horizonta SWT: 88.0ms
— 70
£
>
3
2 60
e
©
S 50 -
E ; Y } ] “““Jp TTT S PO T T 1 AR P TT v P ATACY . b bl i, i, ek bt bl -‘rJ’,',J' 4b ".AJL“ e
30 -
18000 20200 22400 24600 26800 29000 31200 33400 35600 37800 40000
Frequency (MHz)
Plot 7-1380. Radiated Spurious Emissions 18-40GHz SDM Primary (802.11ax — Ch. 189)
Mode: 802.11ax
Data Rate: MCSO0
Distance of Measurements: 3 Meters
Operating Frequency: 6895MHz
Channel: 189
Frequency Ant. Pol. | Antenna Tur.ntable Analyzer AFCL Field Limit Margin
[MHZ] Detector [HV] | Height [cm] Azimuth Level [dB/m] Strength [dBpV/m] [dB]
g [degree] | [dBm] [dBuV/m] M
13790.00 Peak H - - -74.37 21.69 54.32 88.23 -33.91
13790.00 | Average H - - -84.85 21.69 43.84 68.23 -24.39

Table 7-210. Radiated Spurious Emission Measurements SDM Primary

FCC ID: BCGA2903 MEASUREMENT REPORT Approved by:
IC: 579C-A2903 @ element (CERTIFICATION) Technical Manager
Test Report S/N: Test Dates: EUT Type:
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Plot 7-1381. Radiated Spurious Emissions above 1GHz SDM Primary (802.11ax — Ch. 209, MCSO0)

Mode: 802.11ax

Data Rate: MCSO0

Distance of Measurements: 3 Meters

Operating Frequency: 6995MHz

Channel: 209
Frequency Detector Ant. Pol. | Antenna T:Zrir:rtlilt)rl]e Arlael\)//;er AFCL Stlr:;l;th Limit Margin
[MHz] [H/V] | Height [cm] (degree] (@B [dB/m] [dBuV/m] [dBuV/m] | [dB]
13990.00 Peak H - - -73.46 21.71 55.25 88.23 -32.98
13990.00 | Average H - - -84.88 21.71 43.83 68.23 -24.40

Table 7-211. Radiated Spurious Emission Measurements SDM Primary

FCC ID: BCGA2903
IC: 579C-A2903

@ clement

MEASUREMENT REPORT
(CERTIFICATION)

Approved by:
Technical Manager

Test Dates:
11/28/2023 - 04/04/2024

Test Report S/N:
1C2311270064-26-R1.BCG

EUT Type:
Tablet Device

Page 413 of 523

V 10.50.40 12/15/2021

Unless otherwise specified, no part of this report may be reproduced or utilized in any part, form or by any means, electronic or mechanical, including photocopying and microfilm, without
permission in writing from Element Materials Technology. If you have any questions about this or have an enquiry about obtaining additional rights to this report or assembly of contents

thereof, please contact ct.info@element.com.




@ clement

Trace: MAXH RBW: 1 MHz
Detector: PK VBW: 3 MHz
Horizonta SWT: 36.0ms
120 -
E
3 100 A
g
£
@ 80
I
in
3 601 T
40 A
1 2 3 4 5 6 7 8 9 10 11 12 14 15 16 17 18
Frequency (GHz)
Plot 7-1382. Radiated Spurious Emissions above 1GHz SDM Primary (802.11ax — Ch. 233)
Mode: 802.11ax
Data Rate: MCSO0
Distance of Measurements: 3 Meters
Operating Frequency: 7115MHz
Channel: 233
Frequency Ant. Pol. | Antenna Turr\table Analyzer AFCL Field Limit Margin
[MHZ] Detector [H\V] | Height [cm] Azimuth Level [dB/m] Strength [dBpV/m] [dB]
g [degree] | [dBm] [dBuv/m] | L°H
5342.00 Peak H 210 237 -61.09 19.99 65.90 88.23 -22.33
5342.00 | Average H 210 237 -72.46 19.99 54.53 68.23 -13.70
14230.00 Peak \Y - - -75.16 22.49 54.34 88.23 -33.89
14230.00 | Average \Y - - -86.34 22.49 43.15 68.23 -25.08

Table 7-212. Radiated Spurious Emission Measurements SDM Primary

FCC ID: BCGA2903 MEASUREMENT REPORT Approved by:
IC: 579C-A2903 @ element (CERTIFICATION) Technical Manager
Test Report S/N: Test Dates: EUT Type:
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7.7.5 CDD Diversity Radiated Spurious Emission
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Plot 7-1383. Radiated Spurious Emissions above 1GHz CDD Diversity (802.11ax — Ch. 1)
Mode: 802.11ax
Data Rate: MCSO0
Distance of Measurements: 3 Meters
Operating Frequency: 5955MHz
Channel: 1
Frequency Detector Ant. Pol. | Antenna T:zri?rgi?r!e Arll_ael\)//;er AFCL Stlr::;I;th Limit Margin
[MHZz] [H/V] | Height [cm] [degree] [dBm] [dB/m] [dByV/m] [dBuV/m] [dB]
*|1 11910.00 Peak H - - -72.22 15.67 50.44 73.98 -23.54
*| 11910.00 | Average H - - -83.84 15.67 38.82 53.98 -15.16
*| 17865.00 Peak V - - -73.76 22.53 55.77 73.98 -18.21
*1 17865.00 | Average \% - - -85.11 22.53 44.42 53.98 -9.56

Table 7-213. Radiated Spurious Emission Measurements CDD Diversity

FCC ID: BCGA2903 MEASUREMENT REPORT Approved by:
IC: 579C-A2903 @ element (CERTIFICATION) Technical Manager
Test Report S/N: Test Dates: EUT Type:
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Plot 7-1384. Radiated Spurious Emissions above 1GHz CDD Diversity (802.11ax — Ch. 45)
Mode: 802.11ax
Data Rate: MCSO0
Distance of Measurements: 3 Meters
Operating Frequency: 6175MHz
Channel: 45
Frequency Detector Ant. Pol. | Antenna T:Zrirr]rgi?:]e Arll_ael\}//;er AFCL Stll':(laiISth Limit Margin
[MHZz] [H/V] | Height [cm] [degree] [dBm] [dB/m] [dBpV/m] [dBuV/m] [dB]
*| 12350.00 Peak H - -72.92 20.73 54.81 73.98 -19.17
*1 12350.00 | Average H - -84.82 20.73 42.92 53.98 -11.06

Table 7-214. Radiated Spurious Emission Measurements CDD Diversity

FCC ID: BCGA2903
IC: 579C-A2903

@ clement

MEASUREMENT REPORT
(CERTIFICATION)

Approved by:
Technical Manager

Test Report S/N: Test Dates:

1C2311270064-26-R1.BCG

11/28/2023 - 04/04/2024

EUT Type:
Tablet Device
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Plot 7-1385. Radiated Spurious Emissions above 1GHz CDD Diversity (802.11ax — Ch. 93)
Mode: 802.11ax
Data Rate: MCSO0
Distance of Measurements: 3 Meters
Operating Frequency: 6415MHz
Channel: 93
Frequency Detector Ant. Pol. | Antenna T:Zrir:rtlilt)rl]e Arlael\)//;er AFCL Stlr:;l;th Limit Margin
[MHz] [H/V] | Height [cm] (degree] | [dBm] [dB/m] [dBuV/m] [dBuV/m] | [dB]
12830.00 Peak \Y - -73.17 22.28 56.11 88.23 -32.12
12830.00 | Average \Y - -84.94 22.28 44.34 68.23 -23.89

Table 7-215. Radiated Spurious Emission Measurements CDD Diversity

FCC ID: BCGA2903
IC: 579C-A2903

@ clement

MEASUREMENT REPORT
(CERTIFICATION)

Approved by:
Technical Manager

Test Report S/N: Test Dates:

1C2311270064-26-R1.BCG

11/28/2023 - 04/04/2024

EUT Type:
Tablet Device
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Plot 7-1386. Radiated Spurious Emissions above 1GHz CDD Diversity (802.11ax — Ch. 97)
Mode: 802.11ax
Data Rate: MCSO0
Distance of Measurements: 3 Meters
Operating Frequency: 6435MHz
Channel: 97
Frequency Detector Ant. Pol. | Antenna T:;ir::li?:]e Arlael\)//;er AFCL Stlr:éilgth Limit Margin
[MHz] [H/V] | Height [cm] (degree] ([dBm] [dB/m] [dBuV/m] [dBuV/m] | [dB]
12870.00 Peak H - - -73.96 21.63 54.67 88.23 -33.56
12870.00 | Average H - - -85.73 21.63 42.90 68.23 -25.33

Table 7-216. Radiated Spurious Emission Measurements CDD Diversity

FCC ID: BCGA2903
IC: 579C-A2903

@ clement

MEASUREMENT REPORT
(CERTIFICATION)

Approved by:
Technical Manager

Test Report S/N:

1C2311270064-26-R1.BCG

Test Dates: EUT

11/28/2023 - 04/04/2024

Type:

Tablet Device
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Plot 7-1387. Radiated Spurious Emissions above 1GHz CDD Diversity (802.11ax — Ch. 105)
Mode: 802.11ax
Data Rate: MCSO0
Distance of Measurements: 3 Meters
Operating Frequency: 6475MHz
Channel: 105
Frequency Detector Ant. Pol. | Antenna T:Zrir:rtlilt)rl]e Arlael\)//;er AFCL Stlr:;l;th Limit Margin
[MHz] [H/V] | Height [cm] (degree] | [dBm] [dB/m] [dBuV/m] [dBuV/m] | [dB]
12950.00 Peak \Y - - -74.40 21.76 54.35 88.23 -33.88
12950.00 | Average \Y - - -85.82 21.76 42.94 68.23 -25.29

Table 7-217. Radiated Spurious Emission Measurements CDD Diversity

FCC ID: BCGA2903
IC: 579C-A2903

@ clement

MEASUREMENT REPORT
(CERTIFICATION)

Approved by:
Technical Manager

Test Report S/N:
1C2311270064-26-R1.BCG

Test Dates:
11/28/2023 - 04/04/2024

EUT Type:
Tablet Device
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Plot 7-1388. Radiated Spurious Emissions above 1GHz SDM Diversity (802.11ax — Ch. 113)
Mode: 802.11ax
Data Rate: MCSO0
Distance of Measurements: 3 Meters
Operating Frequency: 6515MHz
Channel: 113
Frequency Detector Ant. Pol. | Antenna T:;ir::li?:]e Arlael\)//;er AFCL Stlr:éilgth Limit Margin
[MHz] [H/V] | Height [cm] (degree] ([dBm] [dB/m] [dBuV/m] [dBuV/m] | [dB]
13030.00 Peak \Y - -74.41 22.00 54.59 88.23 -33.64
13030.00 | Average \% - -85.76 22.00 43.24 68.23 -24.99

Table 7-218. Radiated Spurious Emission Measurements SDM Diversity

FCC ID: BCGA2903
IC: 579C-A2903

@ clement

MEASUREMENT REPORT
(CERTIFICATION)

Approved by:
Technical Manager

Test Report S/N: Test Dates:

1C2311270064-26-R1.BCG

11/28/2023 - 04/04/2024

EUT Type:

Tablet Device
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Plot 7-1389. Radiated Spurious Emissions above 1GHz SDM Diversity (802.11ax — Ch. 117)
Mode: 802.11ax
Data Rate: MCSO0
Distance of Measurements: 3 Meters
Operating Frequency: 6535MHz
Channel: 117
Frequency Ant. Pol. | Antenna Tur.ntable Analyzer AFCL Field Limit Margin
[MHZ] Detector [HV] | Height [cm] Azimuth Level [dB/m] Strength [dBpV/m] [dB]
9 [degree] | [dBm] [dBuV/m] M
13070.00 Peak \ - - -74.07 21.94 54.87 88.23 -33.36
13070.00 | Average \% - - -85.60 21.94 43.34 68.23 -24.89
Table 7-219. Radiated Spurious Emission Measurements SDM Diversity
FCC ID: BCGA2903 MEASUREMENT REPORT Approved by:
IC: 579C-A2903 @ element (CERTIFICATION) Technical Manager
Test Report S/N: Test Dates: EUT Type:
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Plot 7-1390. Radiated Spurious Emissions above 1GHz SDM Diversity (802.11ax — Ch. 149, MCSO0)

Mode: 802.11ax
Data Rate: MCSO0
Distance of Measurements: 3 Meters
Operating Frequency: 6695MHz
Channel: 149
Frequency Detector Ant. Pol. | Antenna T:Zrir:rtlilt)rl]e Arlael\)//;er AFCL Stlr:;l;th Limit Margin
[MHz] [H/V] | Height [cm] (degree] (@B [dB/m] [dBuV/m] [dBuV/m] | [dB]
*| 13390.00 Peak H - - -74.12 21.74 54.62 73.98 -19.36
*| 13390.00 | Average H - - -85.79 21.74 42.95 53.98 -11.03

Table 7-220. Radiated Spurious Emission Measurements SDM Diversity

FCC ID: BCGA2903 MEASUREMENT REPORT Approved by:
IC: 579C-A2903 @ element (CERTIFICATION) Technical Manager
Test Report S/N: Test Dates: EUT Type:
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Plot 7-1391. Radiated Spurious Emissions above 1GHz SDM Diversity (802.11ax — Ch. 185)
Trace: MAXH RBW: 1 MHz
Detector: PK VBW: 3 MHz
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Plot 7-1392. Radiated Spurious Emissions 18-40GHz SDM Diversity (802.11ax — Ch. 185)
Mode: 802.11ax
Data Rate: MCSO0
Distance of Measurements: 3 Meters
Operating Frequency: 6875MHz
Channel: 185
Frequency Ant. Pol. | Antenna Tur.ntable Analyzer AFCL Field Limit Margin
[MHZ] Detector [HV] | Height [cm] Azimuth Level [dB/m] Strength [dBpV/m] [dB]
9 [degree] | [dBm] [dBuV/m] M
13750.00 Peak H - - -72.94 21.59 55.65 88.23 -32.58
13750.00 | Average H - - -84.73 21.59 43.86 68.23 -24.37

Table 7-221. Radiated Spurious Emission Measurements SDM Diversity

FCC ID: BCGA2903 MEASUREMENT REPORT Approved by:
IC: 579C-A2903 @ element (CERTIFICATION) Technical Manager
Test Report S/N: Test Dates: EUT Type:

1C2311270064-26-R1.BCG
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Trace: MAXH RBW: 1 MHz
Detector: PK VBW: 3 MHz
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Plot 7-1393. Radiated Spurious Emissions above 1GHz SDM Diversity (802.11ax — Ch. 189)
Trace: MAXH RBW: 1 MHz
Detector: PK VBW: 3 MHz
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Plot 7-1394. Radiated Spurious Emissions 18-40GHz SDM Diversity (802.11ax — Ch. 189)
Mode: 802.11ax
Data Rate: MCSO0
Distance of Measurements: 3 Meters
Operating Frequency: 6895MHz
Channel: 189
Frequency Ant. Pol. | Antenna Tur.ntable Analyzer AFCL Field Limit Margin
[MHZ] Detector [HV] | Height [cm] Azimuth Level [dB/m] Strength [dBpV/m] [dB]
g [degree] | [dBm] [dBuV/m] M
13790.00 Peak H - - -73.41 21.69 55.28 88.23 -32.95
13790.00 | Average H - - -83.43 21.69 45.26 68.23 -22.97

Table 7-222. Radiated Spurious Emission Measurements SDM Diversity

FCC ID: BCGA2903 MEASUREMENT REPORT Approved by:
IC: 579C-A2903 @ element (CERTIFICATION) Technical Manager
Test Report S/N: Test Dates: EUT Type:
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Field Strength (dBuV/m)

Trace: MAXH RBW: 1 MHz
Detector: PK VBW: 3 MHz
Horizonta SWT: 36.0ms
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Frequency (GHz)
Plot 7-1395. Radiated Spurious Emissions above 1GHz SDM Diversity (802.11ax — Ch. 209, MCSO0)
Mode: 802.11ax
Data Rate: MCSO0
Distance of Measurements: 3 Meters
Operating Frequency: 6995MHz
Channel: 209
Frequency Detector Ant. Pol. | Antenna T:Zrir:rtlilt)rl]e Arlael\)//;er AFCL Stlr:;l;th Limit Margin
[MHz] [H/V] | Height [cm] (degree] (@B [dB/m] [dBuV/m] [dBuV/m] | [dB]
13990.00 Peak \ - - -75.22 21.71 53.50 88.23 -34.73
13990.00 | Average \% - - -86.48 21.71 42.23 68.23 -26.00

Table 7-223. Radiated Spurious Emission Measurements SDM Diversity

FCC ID: BCGA2903
IC: 579C-A2903

@ clement

MEASUREMENT REPORT
(CERTIFICATION)

Approved by:
Technical Manager

Test Report S/N:

1C2311270064-26-R1.BCG

Test Dates:
11/28/2023 - 04/04/2024

EUT Type:
Tablet Device
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Trace: MAXH RBW: 1 MHz
Detector: PK VBW: 3 MHz
Horizonta SWT: 36.0ms
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Plot 7-1396. Radiated Spurious Emissions above 1GHz SDM Diversity (802.11ax — Ch. 233)
Mode: 802.11ax
Data Rate: MCSO0
Distance of Measurements: 3 Meters
Operating Frequency: 7115MHz
Channel: 233
Frequency Ant. Pol. [ Antenna Turr\table Analyzer AFCL Field Limit Margin
[MHZ] Detector [H\V] | Height [cm] Azimuth Level [dB/m] Strength [dBpV/m] [dB]
9 [degree] | [dBm] [dBuV/m] | O
5337.00 Peak H 217 253 -67.47 19.95 59.48 88.23 -28.75
5337.00 Average H 217 253 -71.75 19.95 55.20 68.23 -13.03
14230.00 Peak H - - -74.79 22.49 54.71 88.23 -33.52
14230.00 | Average H - - -86.04 22.49 43.45 68.23 -24.78

Table 7-224. Radiated Spurious Emission Measurements SDM Diversity

FCC ID: BCGA2903 MEASUREMENT REPORT Approved by:
IC: 579C-A2903 @ element (CERTIFICATION) Technical Manager
Test Report S/N: Test Dates: EUT Type:
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7.7.6  Antenna 3c Radiated Band Edge Measurements (20MHz BW)
§15.407(b.1)(b.2) §15.205 §15.209; RSS-Gen [8.9]; RSS-Gen [8.9]

Worst Case Mode: 802.11a
Worst Case Transfer Rate: 12Mbps
Distance of Measurements: 3 Meters

Operating Frequency: 5955MHz
Channel: 1
PASS ke REW: 1MHZ  peak: 5923.20 MHz, 71.81 dBuV/m
pugi Ofeet 19208 SWT: 1.0ms _ Avg: 5924.55 MHz, 55.68 dBpV/m
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Plot 7-1397. Antenna 3c Radiated Lower Band Edge (Peak/Average — UNII Band 5)

Worst Case Mode: 802.11a
Worst Case Transfer Rate: 24Mbps
Distance of Measurements: 3 Meters

Operating Frequency: 5955MHz
Channel: 1
PASS &g REW: 1MHz  peak: 5925.00 MHz, 70.47 dBuV/m
pugi Offees: 16108 SWT: 1.0ms __ Avg: 5924.55 MHz, 57.09 dBuV/m
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Plot 7-1398. Antenna 3c Radiated Lower Band Edge (Peak/Average — UNII Band 5)

FCC ID: BCGA2903 MEASUREMENT REPORT Approved by:
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Worst Case Mode:

Worst Case Transfer Rate:
Distance of Measurements:
Operating Frequency:

Channel:

Field Strength (dBuV/m)

802.11a
54Mbps
3 Meters
5955MHz
1
PASS Peak Trace. REW: 1MHzZ - peak: 5924.10 MHz, 71.93 dBuV/m
pyg, Qffeet: 16448 SWT: 1.0ms _ Avg: 5924.55 MHz, 57.85 dBuV/m
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Plot 7-1399. Antenna 3c Radiated Lower Band Edge (Peak/Average — UNII Band 5)

Worst Case Mode:

Worst Case Transfer Rate:
Distance of Measurements:
Operating Frequency:

Channel:

Field Strength (dBuV/m)

802.11a
12Mbps
3 Meters
7095MHz
229
PASS Peak Tra REW: 1MHz - peak: 7125.45 MHz, 70.13 dBuV/m
pog, et offet. 16748 SWT: 1.oms Avg: 7125.00 MHz, 56.97 dBpuV/m
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Plot 7-1400. Antenna 3c Radiated Upper Band Edge (Peak/Average — UNII Band 8)
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Worst Case Mode: 802.11a
Worst Case Transfer Rate: 24Mbps
Distance of Measurements: 3 Meters

Operating Frequency: 7095MHz
Channel: 229
PASS Reaké%e%'le ” \ngv\’g % mn; Peak: 7125.00 MHz, 70.42 dBuV/m
pvg, Ofteet: 16848 SWT: 1.0ms  Avg: 7125.90 MHz, 57.72 dBpV/m
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Plot 7-1401. Antenna 3c Radiated Upper Band Edge (Peak/Average — UNII Band 8)

Worst Case Mode: 802.11a
Worst Case Transfer Rate: 54Mbps
Distance of Measurements: 3 Meters

Operating Frequency: 7095MHz
Channel: 229
PASS Keakéffset 1o sgw % mn; Peak: 7125.00 MHz, 70.54 dBuV/m
"g 5 SWT: 1.0ms Avg: 7125.45 MHz, 58.76 dBpV/m
140
£ 120
S
3
[aa]
= 100
K=
15}
c
£ 80
(V]
i \ Y.
v \
w 60’ ":\x‘_l,;..- " A FarAA X
w‘k\«nwm«w«u\‘m“-‘u‘wﬁ""/ \N""“"‘w‘ﬂw*ww-wf) v
40 A

6900 6945 6990 7035 7080 7125 7170 7215 7260 7305 7350
Frequency (MHz)

Plot 7-1402. Antenna 3c Radiated Upper Band Edge (Peak/Average — UNII Band 8)
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Worst Case Mode: 802.11a
Worst Case Transfer Rate: 12Mbps
Distance of Measurements: 3 Meters
Operating Frequency: 7115MHz
Channel: 233
Trace: M:laxHo\d REWi 100 kHz Channel Power Trace: A\ferage REWi 100 kHz Channel Power
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Plot 7-1403. Antenna 3c Radiated Upper Band Edge

(Peak — UNII Band 8)
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Plot 7-1404. Antenna 3c Radiated Upper Band Edge

(Average — UNIl Band 8)

Worst Case Mode: 802.11a
Worst Case Transfer Rate: 24Mbps
Distance of Measurements: 3 Meters
Operating Frequency: 7115MHz
Channel: 233
Trace: Melsto\d RBW} 100 kHz Channel Power Trace: A\ferage RBW} 100 kHz Channel Power
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Plot 7-1405. Antenna 3c Radiated Upper Band Edge

(Peak — UNII Band 8)

Plot 7-1406. Antenna 3c Radiated Upper Band Edge

(Average — UNIl Band 8)
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Worst Case Mode: 802.11a
Worst Case Transfer Rate: 54Mbps
Distance of Measurements: 3 Meters

Operating Frequency: 7115MHz
Channel: 233
Trace: MaxHold RBW: 100 kHz Trace: Average RBW: 100 kHz
PASS oetector: pk VBW: 300 kHz Channel Power PASS oDetector:RMS  vBW: 300 kHz Channel Power
Offset: 17.0dB SWT: 1.0ms 73.40 dBuV/m Offset: 17.0dB SWT: 1.0ms 65.18 dBuV/m
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Plot 7-1407. Antenna 3c Radiated Upper Band Edge Plot 7-1408. Antenna 3c Radiated Upper Band Edge

Frequency (MHz)

(Peak — UNII Band 8) (Average — UNIl Band 8)
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Worst Case Mode:

802.11ax

Worst Case Transfer Rate:
Distance of Measurements:
Operating Frequency:

Channel:

Field Strength (dBuV/m)
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Plot 7-1409. Antenna 3c Radiated Lower Band Edge (Peak/Average — UNII Band 5)

Worst Case Mode:

802.11ax

Worst Case Transfer Rate:
Distance of Measurements:
Operating Frequency:

Channel:

Field Strength (dBuV/m)

MCS4
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PASS Peak Trace
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Plot 7-1410. Antenna 3c Radiated Lower Band Edge (Peak/Average — UNII Band 5)

FCC ID: BCGA2903 MEASUREMENT REPORT Approved by:
IC: 579C-A2903 @ element (CERTIFICATION) Technical Manager
Test Report S/N: Test Dates: EUT Type:

) Page 432 of 523
1C2311270064-26-R1.BCG 11/28/2023 - 04/04/2024 | Tablet Device

V 10.50.40 12/15/2021

Unless otherwise specified, no part of this report may be reproduced or utilized in any part, form or by any means, electronic or mechanical, including photocopying and microfilm, without
permission in writing from Element Materials Technology. If you have any questions about this or have an enquiry about obtaining additional rights to this report or assembly of contents
thereof, please contact ct.info@element.com.




@ clement

Worst Case Mode:

802.11ax

Worst Case Transfer Rate: MCS11
Distance of Measurements: 3 Meters
Operating Frequency: 5955MHz

Channel:

Field Strength (dBuV/m)

1

PASS Average Ira sg‘wi % mn; Peak: 5924.10 MHz, 74.68 dBuV/m
P e 18 1o SWT: 1.0ms__ Avg: 5924.55 MHz, 58.05 dBuV/m
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Plot 7-1411. Antenna 3c Radiated Lower Band Edge (Peak/Average — UNII Band 5)

Worst Case Mode:

802.11ax

Worst Case Transfer Rate: MCSO0
Distance of Measurements: 3 Meters
Operating Frequency: 7095MHz

Channel:

Field Strength (dBuV/m)
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Plot 7-1412. Antenna 3c Radiated Upper Band Edge (Peak/Average — UNII Band 8)
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Worst Case Mode: 802.11ax
Worst Case Transfer Rate: MCS4
Distance of Measurements: 3 Meters

Operating Frequency: 7095MHz
Channel: 229
PASS EeakéF%%% 1s30s \ngv\’g %mn; Peak: 7125.90 MHz, 73.99 dBuV/m
"g 5 SWT: 1.0ms  Avg: 7125.45 MHz, 59.71 dBpV/m
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Plot 7-1413. Antenna 3c Radiated Upper Band Edge (Peak/Average — UNII Band 8)

Worst Case Mode: 802.11ax
Worst Case Transfer Rate: MCS11
Distance of Measurements: 3 Meters

Operating Frequency: 7095MHz
Channel: 229
PASS Keakéf%%% - §g‘w= % mn; Peak: 7125.45 MHz, 76.24 dBuV/m
hvg, Ofteeti 17248 SWT: 1.0ms _ Avg: 7125.00 MHz, 60.35 dBpV/m
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Plot 7-1414. Antenna 3c Radiated Upper Band Edge (Peak/Average — UNII Band 8)
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Worst Case Mode: 802.11ax
Worst Case Transfer Rate: MCSO0
Distance of Measurements: 3 Meters
Operating Frequency: 7115MHz
Channel: 233
Trace: M:laxHo\d REWi 100 kHz Channel Power
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Plot 7-1415. Antenna 3c Radiated Upper Band Edge
(Peak — UNII Band 8)

Worst Case Mode: 802.11ax
Worst Case Transfer Rate: MCS4
Distance of Measurements: 3 Meters
Operating Frequency: 7115MHz
Channel: 233
Trace: Melsto\d RBW} 100 kHz Channel Power
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Plot 7-1417. Antenna 3c Radiated Upper Band Edge
(Peak — UNII Band 8)

Trace: Average RBW: 100 kHz
PASS oDetector:RMS  vBW: 300 kHz Channel Power
Offset: 16.8dB SWT: 1.0ms 65.30 dBuV/m
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Plot 7-1416. Antenna 3c Radiated Upper Band Edge
(Average — UNIl Band 8)
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Plot 7-1418. Antenna 3c Radiated Upper Band Edge
(Average — UNIl Band 8)
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Worst Case Mode: 802.11ax
Worst Case Transfer Rate: MCS11
Distance of Measurements: 3 Meters

Operating Frequency: 7115MHz
Channel: 233
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7.7.7 Antenna 3c Radiated Ban

d Edge Measurements (40MHz BW)

§15.407(b.1)(b.2) 815.205 §15.209; RSS-Gen [8.9]

Worst Case Mode: 802.11ax

Worst Case Transfer Rate: MCSO0

Distance of Measurements: 3 Meters

Operating Frequency: 5965MHz

Channel: 3

PASS rimes REW: 1MHzZ - peak: 5922.30 MHz, 77.17 dBuV/m
P e 1020 SWT: 1.0ms__ Avg: 5924.55 MHz, 62.81 dBuV/m
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Plot 7-1421. Antenna 3c Radiated Lower Band Edge (Peak & Average — UNIl Band 5)

Worst Case Mode: 802.11ax

Worst Case Transfer Rate: MCS4

Distance of Measurements: 3 Meters

Operating Frequency: 5965MHz

Channel: 3

PASS rimes REW: 1MHz  peak: 5924.55 MHz, 80.94 dBuV/m
P e 1040 SWT: 1.0ms__ Avg: 5923.65 MHz, 64.19 dBuV/m
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Plot 7-1422. Antenna 3c Radiated Lower Band Edge (Peak & Average — UNIlI Band 5)
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Worst Case Mode: 802.11ax
Worst Case Transfer Rate: MCS11
Distance of Measurements: 3 Meters

Operating Frequency: 5965MHz
Channel: 3
PASS Peak Trace. REW: 1MHzZ - peak: 5924.55 MHz, 81.03 dBuV/m
pyg, Qffeet: 16,748 SWT: 1.0ms _ Avg: 5924.55 MHz, 65.23 dBpV/m
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Plot 7-1423. Antenna 3c Radiated Lower Band Edge (Peak & Average — UNIl Band 5)

Worst Case Mode: 802.11ax
Worst Case Transfer Rate: MCSO0
Distance of Measurements: 3 Meters

Operating Frequency: 7085MHz
Channel: 227
PASS Peak Trace. REW: 1MHz - peak: 7127.70 MHz, 79.50 dBuV/m
P e 10808 SWT: 1.0ms __ Avg: 7127.70 MHz, 64.69 dBuV/m
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Plot 7-1424. Antenna 3c Radiated Upper Band Edge (Peak & Average — UNII Band 8)
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